
DESALINATION, 

TRENDS AND 

TECHNOLOGIES

Edited by Michael Schorr



Desalination, Trends and Technologies
Edited by Michael Schorr

Published by InTech
Janeza Trdine 9, 51000 Rijeka, Croatia

Copyright © 2011 InTech
All chapters are Open Access articles distributed under the Creative Commons 
Non Commercial Share Alike Attribution 3.0 license, which permits to copy, 
distribute, transmit, and adapt the work in any medium, so long as the original 
work is properly cited. After this work has been published by InTech, authors 
have the right to republish it, in whole or part, in any publication of which they 
are the author, and to make other personal use of the work. Any republication, 
referencing or personal use of the work must explicitly identify the original source.
[...]
should not be allowed to remain dry for long periods of time because membranes may 
become damaged. Generally, disassembly requires that each piece be removed separately, 
with the exception of the top electrode, which can be replaced without the removal of any of 
the membranes. It is important to maintain correct component orientation and to store 
membranes in water. The stack should be rebuilt in the order it was disassembled; incorrect 
assembly can reduce performance or cause scaling. 
Besides the cleaning procedure, the most frequent manual operation is to check the 
intermembrane voltage to prevent “hot spots” or current leakage. The intermembrane 
voltage has to be similar along the entire stack, and operators had to check it frequently. 
Excess current can melt or “burn” the membranes and spacers. Normal design practices 
limit this voltage to 80% of the current that would cause burning. The limits is determined 
by water temperature, conductivity of the source water, membrane stack size, and the 
internal manifold that splits flow into concentrate and dilute streams. When operators find 
increases of current in a located point, they had to check the voltage along some days to 
prevent a “hot spot”. 

4. EDR vs RO 

Most of desalting processes are related with membrane pressure technologies in general and 
especially with RO. In this way, RO represents a worldwide solution for many desalination 
problems, but EDR could be a cost effective solution for many industrial applications of 
different size (Strathmann, 2010). The RO process requires extensive pretreatment, higher 
pumping power and more chemicals. RO also has a lower water recovery rate if the water 
has positive scaling tendencies. 
Only EDR could be innapropiate in two cases: desalting sea water directly as drinking water 
(because is not cost effective) and if the problem to solve is a microbiological contamination 
(because EDR not provides a barrier effect). In the case of the emerging contaminants, it will 
depend of the chemical status of each compound, and it needs to check it. 
Then it is possible to point out some advantatges in favour of EDR in comparison with RO. 
Most of these advantages are included in O&M tasks, and are listed below (Strathmann, 
2004, GE W&P, 2010): 
1. The EDR system does not require high feedwater quality and is less sensitive to pre-

treatment problem in comparison with an RO system. EDR system is able to operate 
with Silt Density Index (SDI) average of 12 compared to 3 for the RO system. High SiO2 
content water can be treated without forming precipitation on ion exchange membranes 

2. The EDR system is capable of operating with a continuous free chlorine residual of up 
to 1 ppm. The RO system will require a dechlorination process to protect RO membrane 
from degradation by free chlorine oxidation. The EDR ability to operate with chlorine 
residual minimises biological fouling of the membrane in a more reliable system. 

3. The EDR system has a nominal initial brackish water recovery in the range of 80%-90%. 
The RO system normally has a water recovery in a much lower range, 65%-75%. The 
high EDR water recovery reduces this project's feedwater usage and wastewater 
discharge cost. 

4. The EDR membrane is not attacked by bacteria or affected by high temperatures. 
Therefore no special storage solutions are necessary for long term storage. The RO 
system requires special storage solutions and controlled storage temperatures. The EDR 



 Desalination, Trends and Technologies 

 

12 

membrane can be cleaned with acid and brine/caustic flush while the RO membrane 
requires special and expensive cleaning chemicals. It is important to determine if these 
chemicals can be discharged to the environment without further treatment. 

5. The EDR rugged thick membrane technology has ensured membrane life of 7 to 10 
years. The RO membrane is designed for 5-7 years due to the membrane sensitivity to 
various operating factors. 

6. The reversal feature of the EDR system controls membrane scaling with no chemical 
addition. The RO system requires the addition of acid and a sequestering agent. The 
resulting waste from the RO system is highly acidic requiring caustic neutralisation and 
may not be discharged to the environment. 

7. The EDR membrane can be manually cleaned without damaging the membrane 
properties. This is due to the "plate and frame" configuration. The RO membrane has a 
spiralwound configuration, it can not be cleaned manually, and therefore it must be 
replaced. 

5. Applications 

Over the last ten to fifteen years, numerous advances in membrane and system technology 
have made EDR an especially attractive technology, both in terms of performance and cost-
effectiveness.  
Many applications of EDR technology can be founded worldwide. From small installations 
that have only one stack to the biggest one equipped with 576 stacks. Diferent suppliers and 
applications are involved. Desalting process is applied mainly to brackish water process, 
tertiary wastewater production and specific industrial applications, ranging from mining to 
pharmaceutical and food & beverages industries. 
Table 2, shows a list of some of the worldwide industrial installations. Diferent suppliers 
and membrane manufacturers are available. The biggest supplier is General Electric Water  
 

LOCATION COUNTRY Production m
3
/d YEAR

Montefano Italy Groundwater Nitrate removal 1.000 1991

Munchenbuschsee Switzerland Groundwater Nitrate removal 1.200 1996

Kleylehof Austria Groundwater Nitrate removal 3.500 1997

Abrera, BCN SPAIN Surface water bromide reduction 200.000 2008

Magna, Utah USA Groundwater As, Perchlorate reduction 22.728 2008

Sherman, Texas USA Surface water salinty reduction 27.700 1993-96-98

Suffolk, Virginia USA Groundwater Fluoride reduction 56.000 1990

Sarasota, Or USA Groundwater Hardness & salts reduction 45.420 1995

Maspalomas SPAIN Groundwater salinty reduction 37.000 1986

Barranco Seco, Canary Is. SPAIN Waste Water Reuse 26.000 2002

Bermuda WaterWorks Bermudas Groundwater Hardness & Nitrate reduction 2.300 1989

Falconera, Valencia SPAIN Groundwater Nitrate reduction 16.000 2007

Sant Boi, BCN SPAIN Waste Water salinty reduction 55.296 2010

Dolni Rozinka Czech Rep. Uranium mining Desalination of sludge 1.752 2007

ZIAR nad HRONOM Slovakia Waste water Desalination of sludge 350 2003

Arak Iran Waste water cooling tower 4.800 2008 -10

Alberta Canada Well water Gas well water desalination 40 2008

EURODIA

GENERAL ELECTRIC WATER & PROCESS (fomerly ionics Inc)

MEGA a.s.

APPLICATION

 
Table 2. Some worldwide EDR systems  



Electrodialysis Technology - Theory and Applications   

 

13 

& Process (USA), that adquired Ionics Inc. in 2004. Ionics Inc. developed the first ED 
commercial system in the 1950s (Juda and Mc Rae, 1950). Now is it possible to use differents 
suppliers of this technology, involving the whole system, or associated with membrane 
manufacturers as internal suppliers. In this sense, could cite: MEGA (Czech Republic), 
Eurodia (France), Hydrodex (Brasil) and Tecnoimpanti (Italy). 

6. Case studies 

We show two technical cases involved the biggest EDR plants for drinking water and reuse 
water for agricultural applications, respectively. Both are located near Barcelona (Spain). 
The first one is the Abrera Drinking Water Treatment Plant (DWTP) and the second the 
Depurbaix Waste Water Treatment Plant (WWTP).  

6.1 Case study 1: The Abrera DWTP. 
The Llobregat and the Ter rivers, typical Mediterranean catchments in Northeast Spain, 
supply water to more than 4.5 millions inhabitants residing in the metropolitan area of 
Barcelona. Aigües Ter Llobregat (ATLL) a public company of the Autonomous Government 
of Catalonia has been appointed to manage the system that includes two DWTP and one sea 
water reverse osmosis (SWRO) plant, with a whole capacity of continuous treatment of 
14 m3/s. 
The Abrera DWTP takes raw water directly from the Llobregat River. It presents a low and 
irregular flow and some quality problems such as high salinity with a significant presence of 
sulphates, Ba2+, Sr2+, Na+, Ca2+, K+, Cl- and specially Br- (Fernández-Turiel et al., 2000). 
Furthermore, many problems are associated with the increase in micropollutant and 
microbiological levels due to both urban and industrial sewage. These problems produce 
many interruptions of the process, some of them lasting many hours. Consequently, the 
high levels of bromide (ranging between 0.5-1.2 mg/L), NOM and T, produce high 
concentrations of trihalomethanes (THMs) after chlorination (Chang et al., 2001; Rook, 1977), 
showing a high brominated profile. 
The total THMs represent the sum of the concentrations of four THMs; chloroform (CHCl3), 
bromoform (CHBr3), bromodichloromethane (CHBrCl2), and dibromochloromethane 
(CHBr2Cl). They have been regulated since 1998 in the European Union (Council Directive 
98/83/CE), and in Spain since 2003, with a parametric value of 100 µg/L established in 2009 
(Real Decreto 140/2003).  
To minimize the THMs problem, ATLL searched for a new technology based on a membrane 
process. In this sense, the concern about THMs at the Llobregat DWTP has to do with 
changes in the treatment process, starting with enhanced coagulation in 1994, followed by 
the inclusion of a new step of GAC filtration in 1995, after sand filters. Subsequently, several 
changes have been carried out to improve the process. In 1999 ATLL carried out some trials 
using a pilot plant of Reverse Osmosis (RO) during a period of 6 months. The study showed 
that RO technology had a low recovery and certain instability due to the frequent 
shutdowns of the process because of the poor quality of raw water (floods, high turbidity, 
high fouling potential, chemical pollution…).  Additional problems were the sensibility to 
high concentrations of sulphates, barium, calcium, alumina, and the disinfectant chlorine, 
that can be used at different points of the process. Later, to assess the reduction of the salts 
concentration (Kimbrough & Suffet, 2005) and consequently the THMs-Formation Potential 
(THMs-FP, 25ºC, 48h), a pilot study was carried out during 28 months using a pilot plant of 



 Desalination, Trends and Technologies 

 

14 

EDR technology.  Results showed that the EDR step improved the chemical and aesthetic 
quality of drinking water (Devesa et al., 2009, García et al., 2010) and allows a THMs-FP 
after 48h that is lower than the regulated level of 100 µg/L (Valero et al., 2007). 
The final decision was the enlargement of the plant production from 3 m3/s to 4m3/s and 
the inclusion of a new EDR step after Granular Activated Carbon (GAC) filtration, with a 
production capacity of 2.3 m3/s. EDR takes feedwater from GAC step by means of a 
derivation of filtered water pipeline. 
In addition, EDR permeates are aggressive showing a pH ranged between 6.5 and 7.3 and a 
LSI that varies between –1 and -2. Thus, a remineralization step is necessary, to supply EDR 
product water without blending with GAC filtered water. In this sense remineralization of 
EDR produced water was applied using lime contactors and CO2 dosing. Only if the quality 
of raw water makes it possible, conventional treatment will be blended to produce up to 4 
m3/s. 
This plant is the world's largest desalination plant using this technology, and a new example 
of a large scale application of a desalting technology to improve the quality of drinking 
water. The work was carried out by the Spanish temporary consortium SACYR-SADYT 
using EDR technology provided by General Electric Water&Process. 
The main characteristics of the DWTP are: 
• Conventional process: pre-oxidation with potassium permanganate, coagulation, 

flocculation, oxidation with chlorine dioxide, sand filtration, GAC filtration and final 
chlorination using chlorine gas.  

• Average current flow supplied by the DWTP: 2.3 m3/s. Maximum extended flow of the 
DWTP: 4 m3/s  

Design of EDR's Stage: 
• Maximum flow  treatment : 2.3 m3/s (58 MGD) 
• Range conductivity inlet water: 900-3000 µS/cm. 
• Temperature range inlet water: 5-29 ºC 
• Pump station : 9+3 pumps of 1030m3/h to 60 mca 
• Cartridge filters: 18 filters with 170 cartridges each of 50 inches and 5 µm. 
• 9 modules with 576 stacks wit 600 cell pairs each one, in double stage. 
• Homogeneous membranes:  AR204 (anionic) and  CR67 (cationic) 
• Wet technology. 
• Voltage range: 340-450 V 1st stage, 320-390 V 2nd stage. 
• Bromides reduction: 60-80 % 
• Conductivity reduction: 60-80 % 
• Maximum volume of brines: 154 Tm/d, sent via a pipeline to the sea at the mouth of the 

Llobregat River. 
• Water recovery>90% (including off-spec and concentrate recycle). 
• Remineralization (when necessary) with Ca(OH)2 up to 7 Tm/d and CO2. 
Every module is provided with reversing systems of flow for the changes of polarity, 
automatic valves and pumps equipped with electronic frequency variators that allow a full 
automated system. EDR process is operated according with the levels of THMs expected in 
the final drinking water. Then 1 to 9 modules were worked when necessary to blend with 
conventional treatment product to get the THMs levels at the lower cost. 
The plant started operating on a trial basis in June 2008, and came into the normal operation 
from April 2009. Along the period April, 2009 to August, 2010, more than 20 hm3 had been 
 



Electrodialysis Technology - Theory and Applications   

 

15 

 
Fig. 3. Details of the EDR step at the Abrera DWTP. 

produced through the EDR line. THMs's average values in the water product of the DWTP 
ranged between 40 and 60 µg/L. The energetic average consumption for the EDR process 
(stacks and pumps) has been lower than 0.6 kWh/m3. During the indicated period the 
hydraulic performance has been higher than 90%, with a reduction of salts (measures like 
conductivity) higher than 80% in summer. Specifics consumptions of HCl were of 0.08 Kg 
HCl/m3 and for antiscalant in the rejection of brine 0,002 Kg/m3 (Valero et al., 2010) 
Due to the large size of the industrial plant, additional R&D studies will be focused on O&M 
procedures. Maintenance related to cleaning membranes and spacers, the measure of the 
inter-membranes voltages and “hot spots” detection, would be simplified using specific 
tools designed by the technical staff. 
The cost of the new enlargement project was 61,218,478€. Given the considerable interest of 
these works, their repercussion on the quality of the supply and the technology used, a 
subsidy of 85% of the budget of the works was obtained from European Union funds.  

6.2 Case study 2: The Depurbaix WWTP. 
The project is located in Sant Boi de Llobregat, near Barcelona. It is a brackish water 
desalination facility for some of the effluent treated in the Depurbaix WWTP, which 
produces more than 57,000 m3/d using EDR technology (Segarra et al., 2009). 
The facility is one of the largest in the world that treats wastewater for agricultural use. The 
work was carried out by the Spanish temporary consortium BEFESA-ACSA using EDR 
technology provided by MEGA a.s. 
The main characteristics of the EDR system are: 
• Inlet water: tertiary treatment of the WWTP + anthracite/sand filters. Average 

conductivity 3.040 µS/cm 
• Expected EDR product water: 55,296 m3/d. 
• Expected plant product water after blending: 57,024 m3/d. 
• Pump station : 2+1 pumps 



 Desalination, Trends and Technologies 

 

16 

• Cartridge filters: 4 filters with 300 cartridges each one (20 µm). 
• 4 modules with 96 stacks with 600 cell pairs each one, in double stage. 
• Heterogeneous ion-exchange membranes:  RALEX AM(H) (anionic) and  CM(H) 

(cationic) 
• Dry technologie 
• Conductivity reduction: 60-80 % 
• Water recovery>85%. 
The plant started operating on a trial basis in January 2010 and came into the normal 
operation from September 2010. The full automatic modular system allows the operation 
according to the expected use of the product water. 